



STC Test Report

Date: 2014-08-06
No: HT231961

Page 1 of 3

Applicant

: [REDACTED]
[REDACTED]
[REDACTED]

Description of Sample(s)

: Two (2) groups of submitted sample said to be
(A) Foam in yellow color
(B) Polyurethane Synthetic Leather F/R Version
Style No.: PE-262 in Grey color
Composition: 51% Polyurethane and 49% Polyester
End use: Upholstery
[REDACTED]

Date sample(s) Received

: 2014-07-31

Date Tested

: 2014-07-31 to 2014-08-05

Investigation Requested

: Selected test(s) as detailed herein.

Conclusion(s)

: The submitted samples A and B did not ignite when tested with ignition source 5 of BS 5852:2006, clause 11.

CHENG Chun-yiu, David,
Authorized Signatory
Textile and Materials Department
For and on behalf of
The Hong Kong Standards and Testing Centre Ltd.

SATRA Accredited Laboratory
International Safe Transit Association (ISTA) Certified Laboratory
Members of
Hong Kong Apparel Society Limited
Hong Kong Footwear Association
International Association of Wool Textile Laboratories (Interwoollabs)

Approved Laboratory of Australian Wool Innovation Limited (AWI)
The Govmark Fire Laboratories Certified Laboratory
Hong Kong Association for Testing, Inspection and Certification Limited
Knitwear Innovation and Design Society (KIDS)

The Hong Kong Standards and Testing Centre Limited
10 Dai Wang Street, Taiipo Industrial Estate, Tai Po, N.T., Hong Kong

Tel: +852 2666 1888 Fax: +852 2664 4353 Email: hkstc@hkstc.org Website: www.stc-group.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.

For Conditions of Issuance of this test report, please refer to "Conditions of Issuance of Test Reports" section or Website.

Please refer to the original test report as this e-report is for reference only!